
PURPOSE

This Leachate Management Plan (LMP) has been prepared in accordance with
conditions 48 - 56, 61, 62, 65 - 67, 70, 132, 134 and 159 of the COCs for the
Woodlawn Bioreactor (the Bioreactor) to ensure that leachate is successfully
controlled and managed during the operation of the Bioreactor.

Scope
This LMP has been prepared to provide the management measures implemented to
minimise potential leachate related adverse impacts during the operation stage of the
Bioreactor.

Review Frequency Yearly

CONTENTS

Quality Information
Definitions/Abbreviations
Section 1 Introduction

1.1 Overview
1.1.1 Eco-Precinct Context
1.1.2 Auxiliary Operations

1.2 Scope and Objectives
1.3 Legal and Other Requirements
[...]
● Leachate collection and treatment system and evaporation dams
● Evaporation

Leachate generated within the void is re-circulated within the landfill to encourage biogas, which is recovered
for energy generation. Excess leachate is extracted and treated within an LTD or through LTP

Veolia has been operating an activated sludge leachate treatment system in the Leachate Treatment Dam
(LTD) since 2012. This system has been consistently improved in terms of process reliability and treatment
efficiency since commissioning. While the quality of the treated leachate has steadily improved since 2012, the
treatment capacity of the system is still influenced by ambient conditions, which affects the required residence
time within the leachate Treatment dam.

The Leachate Treatment Plant (Appendix H) consists of several wastewater treatment elements for treating
leachate from the void to a much higher quality effluent than the LTD. The treatment consists of biological
processes (activated sludge/biomass) involving chemical addition and removal of potential odour producing
compounds.

Treated leachate and treated effluent from LTD and LTP is discharged to the ED3 system and ED1 Coffer
Dam(s) respectively and is managed through natural and mechanical evaporation.

3.1.1 Bioreactor Void

3.1.1.1 Void Basal Liner System

The basal liner extends across the entire footprint of the base of the bioreactor and consists of 900 mm thick
compacted clay liner achieving a permeability of less than 1x10-9 m/s and a high density polyethylene (HDPE)
membrane protection layer for the side slopes. At the intersection with the side slopes, the clay extends up to 2
m in height. The basal liner construction is included in Appendix A.

3.1.1.2 Clay Lining of Void Walls

Clay lining has been undertaken in sections of the void where the rock formation is discontinuous, such as rock
fault and slip areas. At least 1m of clay, with a maximum permeability of 1x10-9 m/s, has been compacted
against the wall to form a barrier in these areas. The permeability achieved in these areas is proved through
testing. Clay lined areas are surveyed to delineate the areas where the barrier has been constructed (shown in
Appendix B). All clay lining works have been completed in accordance with the Barrier System and Quality
Assurance Plan.

3.1.1.3 Joint Fractures and Drill Holes

Joints, fractures and drill holes are visually assessed and suitable diversion systems are implemented to
drain this water to surface water collection systems, where required. As the waste level approaches a joint,

MAN-13303-2 Review Period: Yearly Uncontrolled when Printed Page 31 of 61



VANZ Manual/Plan
Leachate Management Plan - MAN-13303-2

fracture or drill hole these points have been sealed using the most appropriate method such as grouting, or
lining with clay. All sealing works have been completed in accordance with the Barrier System and Quality
Assurance Plan.

3.1.1.4 Sealing of Adits

Two entrances to underground mining tunnels (adits) were present within the mine void at Woodlawn.
These are termed the Northern Portal and Southern Portal, based on their location within the mine void.
Following termination of mining activities in 1998, the adits were blocked off with waste rock covered by a
surface coating of shotcrete, approximately 10 – 15m from the entrance, to prevent access to the
abandoned underground mine working.

The Northern Portal dimensions were approximately 5.7m wide by 5.5 m high. The Leachate Barrier
System was designed by Golder Associates which is detailed in a Design Report. The barrier system was
constructed with a shotcrete plug mixed with a Xypex admixture to form the sealing structure. Waste rock
compacted within the adit between the void and the face of the shotcrete plug. Larger rock fragments were
filled over the face and above the opening of the adit to distribute forces from landfilling activities onto the
void walls.

The southern adit dimensions are approximately 7 m wide by 5 m high. Golder Associates designed the
Leachate Barrier System, which is detailed in a Design Report. The design and construction of the barrier
system of the Southern adit was similar to Northern adit with exception of pressure injecting the concrete
seal to form the sealing structure.

The sealing design for both the northern and the southern adits was approved by the EPA prior to
construction and was in general accordance with the Barrier Systems and Quality Assurance Plan).
Construction works were approved with a specific Construction Quality Assurance Plan for each of the
sealing works completed, submitted and approved by the EPA, prior to covering with waste.

Work as executed drawings are included in Appendix C-1 for the northern adit and Appendix C-2 for the
southern adit.

3.1.1.5 Leachate Extraction

Leachate extraction is required to manage the volume and level of leachate within the Bioreactor.

To optimise the gas capturing from void and reduce the leachate levels in the void, leachate will be
continuously extracted and treated via leachate treatment infrastructure, including LTD, LTP and
discharged to the storage/evaporation dams. In order to maximise landfill gas capture efficiency and
minimise odour potential, the extraction rate will be determined by the capacity of the leachate
management infrastructure and the climatic conditions. .

Treated leachate from LTD is discharged into ED3N lagoons (1,2,3,4) and ED3SS . Effluent from LTP will
be discharged into the ED1 coffer dam(s).

The leachate extraction rates are based on the following variables:
● The treatment capacity and efficiency of the leachate treatment process.
● The demand of leachate extraction for maintaining gas extraction and tipping operation.
● Climate conditions (rain to evaporation ratio)

Leachate extraction is conducted from selected landfill gas extraction wells (based on the gas balancing
operation and regular monitoring/observation), surface sumps, knock-out-pots (KOPs) of landfill gas
pipeline and any other identified area with potential leachate issues..

MAN-13303-2 Review Period: Yearly Uncontrolled when Printed Page 32 of 61



VANZ Manual/Plan
Leachate Management Plan - MAN-13303-2

3.1.1.6 Drainage Infrastructure

The groundwater flow dynamics at the Bioreactor are defined in a conceptual model (Appendix F)
prepared by Earth2Water (2016). The conceptual model shows that groundwater flow is directed towards
the Bioreactor

Drainage infrastructure installed within the waste mass forms a critical function in directed landfill gas and
leachate within the Bioreactor. Drainage consists of aggregate trenches strategically placed within the
waste to interconnect wells into specific drainage zones. These systems enable access to and control of
leachate over larger areas of the waste subsurface and are able to detail. Aggregate drainage lines are
used as they are less likely to be impacted by waste settlement than pipelines.

To minimise the amount of leachate generated due to rainfall, diversion systems have been installed
around the void to control stormwater flows. This is described in detail in the Soil and Water Management
Plan (SWMP).

3.1.1.7 Container Wash Down and imported liquids

All liquid used in the wash down of containers is managed as leachate. Washdown liquid is collected and
used for dust suppression within the Bioreactor or discharged to the leachate treatment system.

Leachate and wash down liquids from Veolia’s Transfer Terminals (Clyde and Banksmeadow) in Sydney
are imported for treatment in the onsite leachate treatment system. This is managed through direct
discharge into the leachate treatment dam.

Any liquids required to be imported to supplement moisture within the Bioreactor process would be tested
to determine the chemical composition, prior to injection into the waste. Approval from the EPA would be
obtained prior to undertaking these activities.

MAN-13303-2 Review Period: Yearly Uncontrolled when Printed Page 33 of 61



VANZ Manual/Plan
Leachate Management Plan - MAN-13303-2

Section 4 Leachate Treatment

4.1 Leachate Treatment Plant

The Leachate Treatment Plant (LTP) located on the north side of the void between the Bioreactor and
Evaporation Dam 1, consists of a membrane bioreactor (MBR) treatment system with a design capacity of
4.05 L/s (350 m3/d). The MBR system has been designed as a modified activated sludge biological
process to treat the main parameters found in the raw leachate extracted from Woodlawn bioreactor to
higher quality effluent to achieve target design values listed in Table 4.1 below.

Table 4.1 LTP Design Values
Parameters Units LTP influent LTP effluent design values

pH -- 6.5-8.5

Conductivity µS/cm --

COD mg/L 6,000-7,000 2,500

BOD mg/L 700-1,100 10

Total Phosphorus mg/L 13

Ammonia mg/L 3,000-4000 10

Nitrate mg/L <1,500

TSS mg/L 5

TDS mg/L 30,000

Chloride mg/L 5,000

The LTP (Figure 4.1) includes the treatment process units as outlined in Table 4.2 below.

MAN-13303-2 Review Period: Yearly Uncontrolled when Printed Page 34 of 61



VANZ Manual/Plan
Leachate Management Plan - MAN-13303-2

Figure 4.1 LTP Process Flow Description

Table 4.2 LTP Process Description
MBR Process Process description

Primary Treatment

All incoming raw leachate pumped from various site locations enters primary
treatment via the screen to ensure removal of gross solids, large materials and
other pollutants. The inlet screen protects the downstream treatment process and
ultimately the membranes of the ultrafiltration system.

The screening unit automatically dewaters and stores the rejects from the inlet
screen in a collection skip bin. When the bin is full, it will be removed from the site
by authorised Veolia personnel and taken to the bioreactor nearby for adequate
final disposal.

Balance Tank

Primary treated leachate from the inlet screen is discharged into a 2 m3 Transfer
Tank and then pumped to a 1,800 m3 Balance Tank.

The balance tank provides buffer storage capacity to ensure the leachate flow into
the downstream treatment process is controlled.

If the influent flow rate exceeds the design flow rates of 4.05 L/s in the balance tank
during peak periods, the leachate overflows back to the existing LTD nearby. In
addition, the flow of leachate from the pressure pumping system will be reduced by
the LTP’s SCADA control system.

Anoxic Tanks

Leachate from the Balance Tank is pumped into 2 x 225 m3 anoxic tanks where it is
mixed with nitrified leachate from the Aeration Tank to create conditions suitable for
the denitrification process (biological transformation of nitrate to nitrogenous gases
by reduction of NO3

– to N2). An emergency overflow is directed to the Balance Tank.

MAN-13303-2 Review Period: Yearly Uncontrolled when Printed Page 35 of 61



VANZ Manual/Plan
Leachate Management Plan - MAN-13303-2

Methanol is supplied to the Anoxic Tank as an additional carbon source for
denitrification.

Aeration Tanks

Leachate from the Anoxic Tank is pumped into 2 x 1,100 m3 aeration tanks for
nitrification (biological transformation of ammonium (NH4

+) to nitrate (NO3
–) by

oxidation). Excess liquid from the Aeration Tank is pumped to the anoxic tank using
2 centrifugal pumps.

Dissolved Oxygen (DO) in the Aeration Tank is maintained to an adjustable set
point of 2 mg/L via continuous online monitoring of DO and a variable speed drive
blower that supplies air using a jet injector system installed at the base of the tank.

The system operates with a high biomass concentration of around 8,000-10,000
mg/L Mixed Liquor Suspended Solids (MLSS). MLSS in the aeration tank can be
maintained during low demand periods with supplementary carbon dosing into the
Anoxic Tank.

Waste Activated Sludge (WAS) is pumped from the Aeration Tank when MLSS
increases above approximately 10,000 mg/L. Average WAS generation is estimated
to be <2 m3/h and will be stored in the 10 m3 centrifuge feed tank for processing by
the centrifuge.

Ultrafiltration
Membrane System

Leachate from the aeration tank is pumped into the ultrafiltration membrane system
installed in the plant room next to the LTP bunded area. Excess liquid from the
ultrafiltration membrane system tank is pumped back to the Aeration Tank using 2
centrifugal pumps of capacity varying between 10 – 25 m3/h each, installed with
variable speed drives (VSD).

The proposed ultrafiltration system is a skid mounted system.

The skid is a complete factory tested package system and contains 4 membrane
modules in each of the 2 loops.

The membrane modules have an approximate membrane pore size and a
membrane surface area of 28.5 m2.

MAN-13303-2 Review Period: Yearly Uncontrolled when Printed Page 36 of 61



VANZ Manual/Plan
Leachate Management Plan - MAN-13303-2

The membranes are cleaned by backwash water supplied by the softening system
installed nearby inside the plant room.

Preliminary Critical Control Points (CCP) and Critical Limits (CL) will be
continuously monitored with alarms and automatic shutdown using the LTP’s
SCADA controls system if critical limits are reached.

Sludge Treatment

The sludge is processed using a centrifuge. A polymer dosing system provides
polymer to the centrifuge inlet stream to assist in the dewatering. The centrifuge
has two outlet streams: a liquid stream (centrate) and a solid waste stream
(dewatered sludge). The centrate is transferred to the 300 L Centrate Tank before it
is reinjected back into the Anoxic Tank. The dewatered sludge is transferred to a
skip bin where it will sit until it is removed from the site by authorised Veolia
personnel and taken to the bioreactor nearby for adequate final disposal.

Final Effluent
The final treated effluent is then transferred to the ED1 Coffer Dam(s) built within
the ED1 footprint.

Chemical dosing: Table 4.3 lists the key chemicals that are required in the LTP process and are part of chemical
dosing systems.

Table 4.3 List of chemicals used in LTP process
Chemical name Used for

Methanol 98% As source of carbon

Sodium Hydroxide 46 % To maintain the pH

Phosphoric acid 75% To maintain the pH

Sodium hypochlorite & Citric acid Membrane cleaning

Hydrex 2973 Anti-foam agent

Hydrex 2923 Anti-scalant for cooling tower

Hydrex 6664 Dewatering –liquid polymer

SCADA system: A Supervisory Control and Data Acquisition (SCADA) system is installed to control, monitor
and optimise the processes and operation of LTP. The system includes control and communications equipment,
cables, monitoring instruments and computers. This system allows monitoring and optimising processes to
improve reliability, improve safety and working conditions, and reduce operating costs. Operational staff is able
to remotely monitor and control the plant. Critical alarms are pushed to the operator on duty via Text.

Contingency Measures: An initial assessment of the operations of the LTP identified as the following critical
items to prevent system failure.

● Supply of Power: Power supply is critical element to keep the activated sludge alive in the
biological reactors, suitable generators will be used as a source of backup or standby power.

● Aeration Pumps: Aeration is also a critical element for the live activation sludge, a couple of
spare aeration pumps will be stocked on site to be used in the event of any pump failure.

● Mixers in the Anoxic tanks: Consistent mixing is required in the anoxic tank for the completion of
the reaction. Spare mixers will be stocked on site to be used in the event of any mixer failure.

List for the critical item will be updated over the commissioning and process optimisation phase.

MAN-13303-2 Review Period: Yearly Uncontrolled when Printed Page 37 of 61



VANZ Manual/Plan
Leachate Management Plan - MAN-13303-2

4.1.1 LTP commissioning and Process Optimisation Period
Commissioning of the facility will be managed by the original technology providers and Veolia, and is expected
to be carried out over a period of 6 weeks following a pre-commissioning period of 4 weeks. Critical to
commissioning of the plant is biological seeding (supply of biomass/microbial population) of the bioreactor. The
seed shall be sourced from Earth Power (Camellia, NSW).

A period of biomass growth and adaptation is required during the early operation of activated sludge wastewater
treatment plant. Stabilisation of a biological process is dependent upon suitability of imported seed sludge. Earth
Power waste-activated sludge (excess biomass) has been identified as a suitable near match to the biomass
required

During early plant operations, the LTP will be monitored closely to maintain and facilitate biomass growth
conditions; less than optimal pH and other leachate characteristic variability that can create a slower than
required processing capacity.

As with any biological treatment process, it will take time for the LTP to reach a consistent point of performance
(referred to as a process optimisation period). A timeframe of approximately 6 months is expected to achieve
reliable and conforming discharge specifications post commissioning

During the 6-month of process optimization period the LTP performance shall be verified against the Biowin
process modelling outputs (BioWin wastewater process simulation software ties together biological, chemical,
and physical process models to provide insight into the whole plant. BioWin simulations help engineers and
operators make decisions that reduce capital and operating costs and ensure treatment objectives are met)
which should demonstrate a consistent improvement in treatment performance toward final discharge
acceptance criteria across all contaminants. The results of the Biowin process modelling outputs can be
provided to relevant stakeholders upon request.

4.1.2 Discharge during the commissioning and process optimisation period
Due to storage capacity constraints at the Woodlawn site, treated effluent during the commissioning and
process optimization period (when compliance discharge quality may yet to be achieved) will be required
to be discharged to the ED1 Coffer Dam(s).

The Woodlawn Bioreactor Facility Odour Modelling Study (July 2016) (Appendix G) assessment identified
Biological Oxygen Demand (BOD) and Ammonia as having the strongest influence on odour emission
rates from the ED1 system. The modelling projection results demonstrate comfortable compliance with the
relevant odour criterion of 6 ou at the nearest sensitive receptor and minimal sensitivity to possible
fluctuations in leachate quality of 2, 5 and 10 times above the target design values (refer to Table 7).

On this basis, the storage of the treated effluent during the initial commissioning and process optimisation
period is not expected to result in any significant increase to off-site odour impacts. The annual odour audit
will coincide with this commissioning period and will provide the ability to verify the expected odour
outcomes.

In the event that treated effluent does not meet the criteria specified above, treated effluent will be diverted
back to the LTP or to the LTD for reprocessing.

4.2 Leachate Treatment Measures
The process that follows in 12 Megalitre (ML) Leachate Treatment Dam is a typical activated sludge
treatment process, which focuses on minimising the organic loading within the leachate. The current target
quality for treated leachate of LTD is:

MAN-13303-2 Review Period: Yearly Uncontrolled when Printed Page 38 of 61



VANZ Manual/Plan
Leachate Management Plan - MAN-13303-2

● Biological Oxygen Demand – less than 300 mg/L
● pH – greater than 6.5
● Ammonia – less than 1500 mg/L

The treatment process reduces potential odour emissions to enable storage of treated leachate in
engineered onsite dams for evaporation.

The leachate treatment process is as follows:
● Raw leachate pumped from the waste is discharged into the anoxic zone of the leachate treatment

dam.
● In the anoxic zone of the leachate treatment dam, the raw leachate is treated via the denitrification
